
Repair Parts
Parts List for Herc-U-Lift™ Caster Set

Model No. AC99200
RIDGID parts are available on-line at www.ridgidparts.com

Figure 1- Upper Assembly

Always order by Part Number - Not by Key Number

1

2

3

4

5

6

7

7

8

2

14

10

11

2

12

13

12

5

4

2

1

3

9

8

2

9

10

2

Key 
No.

Part No. Description

1
2
3
4
5
6
7

827849
147579
827843
827829
60246
827844
805559

Screw Special 1/4-20 x 1-5/8
* Washer 1/4 x 9/16 x 1/16

Bracket Leg
Tube Rear; 27" Long
Nut Lock 1/4-20
Channel Rear

* Washer .462 x 47/64 x 1/16
8

Key 
No.

Part No. Description

8
9
10
11
12
13
14

271500
115120
115109
805461-2
827851
60206

—

Nut Hex 7/16-14
* Nut Hex 1/4-20
* Lockwasher 1/4
* Screw Hex Hd 1/4-20 x 1/2

Caster Swivel 3"
* Screw 1/4-20 x 1-1/2

Plate Asm (See Fig 3)
* Standard Hardware Item - May be purchased locally.



Repair Parts
Parts List for Herc-U-Lift™ Caster Set

Model No. AC99200
RIDGID parts are available on-line at www.ridgidparts.com

Figure 2- Lower Assembly

Always order by Part Number - Not by Key Number

1

1

2 6

5

10

2

10

2

11

12

2

2

8

7
14

13

2

9

10

9

15
16

8 16
15

17

4

2

11

2

8

7

3

8

5

6

2

2

7

7

2

2

4

15
16

16

15

Large Hole

10
Key 
No.

Part No. Description

1
2
3
4
5
6
7
8
9
10

827849
147579
827843
60246
805559
271500
115120
115109
827851
805461-3

Screw Special 1/4-20 x 1-5/8
* Washer 1/4 x 9/16 x 1/16

Bracket Leg
Nut Lock 1/4-20
Washer .462 x 47/64 x 1/16
Nut Hex 7/16-14

* Nut Hex 1/4-20
* Lockwasher 1/4

Caster Swivel 3"
* Screw 1/4-20 x 2
9

Key 
No.

Part No. Description

11
12
13
14
15
16
17
–
–

827834
827835
827836
827850
805583
805553-28
827837
827838
827853

Tube Front; 13-7/8" Long
Tube Support; 17-1/4" Long
Tube U Bolt; 19-5/8" Long
Plug
Nut Jam 5/16-18

* Washer 21/64 x 25/32 x 1/8
Bolt U
Bag Asm, Loose Parts
Bag Asm, Loose Parts
Contains 827838 Bag
* Standard Hardware Item - May be purchased locally.



Repair Parts
Parts List for Herc-U-Lift™ Caster Set

Model No. AC99200
RIDGID parts are available on-line at www.ridgidparts.com

Figure 3- Plate Assembly

Always order by Part Number - Not by Key Number

1

2

3

4

5

6

7

8

9
10

11

12
13

12

14

12

15
Key 
No.

Part No. Description

1
2
3
4
5
6
7
8

827848
827847
805550-2
806742
827845
827846
827832
827833

Foot Pedal
Latch Cam

* Washer 7/32 x 7/16 x 1/16
* Screw Pan Hd Ty AB N10 x 1/2

Plate Foot
Bracket Latch
Spring Torsion
Bushing Mandrel
1

Key 
No.

Part No. Description

9
10
11
12
13
14
15

827849
115120
115109
147579
60246
179793
SP6249

Screw Special 1/4-20 x 1-5/8
* Nut Hex 1/4-20
* Lockwasher 1/4
* Washer 1/4 x 9/16 x 1/16

Nut Lock 1/4-20
* Screw Hex Hd 1/4-20 x 5/8

Owners Manual
* Standard Hardware Item - May be purchased locally.
0


	Table of Contents
	Safety Instructions For Caster Set
	Unpacking and Checking Contents
	Assembly
	Assembly to Legs
	Operation
	Maintenance
	Repair Parts
	Repair Parts
	Repair Parts
	Warranty



